) AVEIN

ABAHTIIMOL

CHIN-UP 20

Movaluyo/Ailuyo
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
ouvappoAdynong

instructions
oTn GeAida 2 @\Eﬁ\n%% on page 5

T

Learn more about the @
chin-up rack by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 44273 www.amiL3.9r



AIZTA EEAPTHMATQN

TMX NEPIrPA®OH IXHMA # | TMX MEPITPA®OH IXHMA
1 |A&&inod / 1 1 | Ma&iAapt mAATNG Q
1 [Apiotepd modI 3= 2| 2 |Ma&hapt xepiwv %
2 |KaBetog owAnvag / 3 4 | TetpAywvo KamAaKl &

4 2 [MAaotikn podéha @
1 |Opilévtia avinpida
5 2 | Tetpdywvo Kamakl
L
2 |Awywvia avtnpida 6 1 |NaparAnAoypauo o —Y
f kamdkt 40*20
7 8 |[Ztpoyyuld kamdki
___ ©)
2 |Avinpida xepiwv
8 8 [Appwdnc xelporafn
@25 y
1 A i6a TAG
vTnpida mAATng / ) 2 |Appwdec kaMupa @
2 |Kapmulog dvw 10 2 |Neipog
OwAAVaC / /
1 [Avinpida pe 11 2 |Bida M8*40 %
a@pwdn emkailuyn % 3 4 |Bida M8*70 %%
13 4 |Biéa M10*20
2 |[Awaywvia avinpidalll g &
/” 14| 2 [BidaM10*20 §
15| 6 [Bi6aM10*65 %
2 [Zmnpiypata xepiwv
16 | 18 |Bida M10*70 %
1 |Mndpa é\éng /
17 6 [Pobéra 8
)
—
18 [ 50 |Podéha 10
2 |MAd&ka évwong y. -
a4 , y
l 19 2 |Na&iudadt acpaleiag )
.
2 | Zwhivag évwong 20 | 22 [na&pasimio

&

y
Q
Sy

"




2YNAPMOAOIHZH

BrAua 1
7] ® TormoOeTOTE TA TETPAYWVA KATIAKIA
<= (3) ota dvo modia (A, B). Zuvdéote Ta
° ° otnpiypata xepiwv (K) ota média (A,
» o B) pe Bidec (13).

, ® Elodyete Toug kKadBetoug owAnveg (C)
ota 6uo édia (A, B) kat otabeporol-
note Toug Ue 2 Pidec M10*20 (14), 4
Bidec M10*65 (15), déka podéhec 10
(18) kat 4 ma&iuddia M10 (20).

® [lpocapudote TNV oplldvtia avin-
pida (D) kal tnv mAdka évwong (M)
otou¢ KdBetouc owAnveg (C) pe 4 Bi-
6e¢ M10*70, pobélec 10 (18) kal ma-
&uadia M10 (20).

® TommoBeToTE TIC SlayWVIEC avTnpideg
(E) ota média (A, B) kat kdBstoug ow-
Aveg (C) pe Bidec 4 M10*70 (16), po-
6€éAec 10 (18) kat ma&udadia M10 (20).

® [lepdote Ta aPpwdn KaAvupata (9)
otnv avtiotoixn avinpida (I). Emel-
Ta ouvdéote TNV avinpida (l) otnv
opilovtia avtnpida (D) pe 2 meipoug
(10).

Brjua 2

® Elodyete tov owAnva évwong (N) otoug Ka-
Betouc owAnveg (C) kal otepewoTe e Bideg @}\
M10%*65 (15), pobéleg 10 (18) kat ma&ipadia
M10 (20).

® BaAte ta pa&iNdpla xeplwv (2) oTig avtnpideg
Xeplwv (F) pe Bideg M8*70 (12) kat podéhec 8
(17).

® JuvdéoTe TIC avtnpideg xeplwv (F) kat avnpi-
6a mAdTNC (G) oToug kaBeToug cwArveg (C) Kat
KAUTTUAOUC Avw owARVeC (H) pe Bideg M10*70
(16), pobéNec 10 (18) kat ma&udadia M10 (20).

® [MpocapuodoTte TI¢ dlaywviec avtnpidec Il (J)
oToug KABeToug owArvec (C) kat avtnpidecg xe-
plwv (F) pe Bidec M10*70 (16), podéhec 10 (18)
kat maipadia M10 (20).

® >1ePeWOTE TO PMaAdpt TAGTNG (1) oTNV avin-
pida mAATNC (G) pe Bidec M8*40 (11) kat podé-
Aec8(17).




Brua 3
ﬁ/ 16 ® >TePeWOTE TN UIdpa €AENC (L) oToug KAPTUAOUC AV Ow-

AAveg (H) pe Bideg M10*70 (16), podéleg 10 (18) kat maéi-
padia acpaleiogc M10 (19).

Bubiouata TpikepAiwy

Mouc-arng Kot\akoi



PARTS LIST

PCS DESCRIPTION DRAWING # | PCS DESCRIPTION DRAWING
1 |Right beam / 1 1 [Back rest Q
1 |Left beam 3= 2 2 |Armrest %
2 |Down post / 3 4 |Square end cap &

4 2 |Plastic bushing @
1 |Horizontal support
f 5| 2 |Squarecap 50*50 Q
2 |Diagonal support 6 1 |Rectangular cap -
f 40%*20 a—/
7 8 |Round cap @25 @
S
2 |Armrest support J
/ 8 8 |Handle foam @25 J
1 k
Backrest support / 9 2 |Foamroller ?
2 [Up post / 10 2 |[Pin /
1 |Foam support 1 2 |Bolt M8*40 %
% 12| 4 |BoltM8*70 gy
13 4 |Bolt M10%*20
2 |Diagonal support i g &
/” 14| 2 [BoltM10%20 §
15| 6 [BoltM10*65 %
2 |Handle support m
16 | 18 |Bolt M10*70 %
1 |Pull bar /
17 6 [Washer 8
)
—F
18 [ 50 |Washer10
2 |[Joint plate p A
// //
. 19 2 |M10 Lock nut ‘
l ock nu O)
-
2 |Joint tube 22 [M10 Nut

% 20

/.
©
Sy

"




2YNAPMOAOIHZH

Step 1

Step 2

® Insert joint tube (N) into down posts (C), screw
with bolt M10%*65 (15) and washers 10 (18) and
nuts M10 (20).

® Attach arm rests (2) to arm rest supports (F) with
bolts M8*70 (12) and washers 8 (17).

® Attach arm rest supports (F) and back rest support
(G) to down post (C) and up post (H) with bolts
M10*70 (16) and washers 10 (18) and nuts M10
(20).

® Attach diagonal support Il (J) to down posts (C)
and arm rest support (F) with bolts M10*70 (16)
and washers 10 (18) and nuts M10 (20).

® Attach back rest (1) to back rest support (G) with
bolts M8*40 (11) and washers 8 (17).

® Attach square end caps (3) to right
beam (A) and left beam (B). Attach
handle support (K) to left beam (A)
and right beam (B) with cross head
bolt M10*20 (13).

® Slide down posts (C) onto right beam
(A) and left beam (B), screw with two
bolts M10%*20 (14), four bolts M10*65
(15), ten washers 10 (18) and four
nuts M10 (20).

® Attach horizontal support (D) and
joint plate (M) to down posts (C) with
four bolts M10*70 (16) and washers
10 (18) and nuts M10 (20).

® Attach diagonal support (E) to right
beam (A) and down post (C) with two
bolts M10*70 (16) and washers 10
(18) and nuts M10 (20).

® Attach diagonal support (E) to left
beam (B) and down post (C) with two
bolts M10*70 (16) and washers 10
(18) and nuts M10 (20).

® Slide foam rollers (9) onto foam sup-
port (1).

® Attach foam support (I) to horizontal
support (D) with two pin (10).

=




(16) and washers 10 (18) and lock nuts M10 (19).

Step 3
ﬁ/ 16 ® Attach pull bar (L) to up posts (H), screw with bolts M10*70

EXERCISES

Pull-ups Tricep dips

Push-ups Abdominals



ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




